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4600mAh 17. 48Wh
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5 W A AR i HT65965P-A 3.8V 4600mAh 17. 48Wh
b 2 AR Chinese

Name of Sample Ex

Rechargeable Li-Polvmer Battery [7G5965P-A 3. 8Y 4600mAh 17, 18Wh

English

MRt 1121050374
Sample No.

2% i1 B TR (TR A ]

Consignor Hangzhou Ezviz Software Co., Ltd.

A FEHT JA R fiE 5 () Ay B 2 i)
Manufacturer Phenix New Enetrgy (Huizhou) Co., Ltd

il s e TS s A 1D RS AT D
2] 5 3 _ KO O 1SR SIS i sl 1) slas ANkt T
ﬁ)‘jf% ST/SG/AC. 10/11/Rev. 6 Amend. I 38.3 UNITED NATIONS "Recomnendations on the TRANSPORT
)

Test method OF DANGEROUS GOODS” Manual of Tests and Crileria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
%‘]Kﬁ'/ﬁ WA IR €O fabs etia it dt Bt WEe FbRE T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendalions on the TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |

Criterion
Section 38.3
* e i
A;#W K B, DAL RIRANE

ppearance Silvery and vellow Aluminum-plastics shell

3 3 &2 gy 3

Mo B 9021-05-19 HrilALig B 2 2021-05-22 ~ 2021-06-28

Accepted Date Test Date

ol B o ECE Bl s B PR ety s AN B H ;b s SR i L
L Altitude simulalion, Thermal test,Vibration, Shock, External short
Test ltems civeuit, Crush, Overcharge, Forced discharge

R, %R ﬂ?u'f?é‘lﬂ\ YOG Sz A BcTy R Ak T

ST/SG/AC. 10/11/Rev. 6 \men{l 1 W RY TR R \ /E‘/% ;
ﬁ:ﬂl],‘,% The sample has passed the test items of UNTTED NATIONS 'Rmum 1 H0Nns ‘.
ST /ﬁ(ﬁ;«\( 10f||fr\%\@ '

X

TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteriaj
Amend. 1 38. 3

Conclusion
4 H W Date) :

nf e L G i b Rechargeable Single Cell Battery. / g = ¥ =

4t N

Comment

Fi P it / R B S A
518104

Consignor
Address Post Code

k4 "/0 12 oL /&:&% Comp]lel @ﬁ

Approver: = - Checker:

R4

Title:

SR TR (Viee chief engineer)
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K| B & AR

Name of Test

AR RBIEERT

Standard requirement or The

el

ARG

Bix

No. Cliuss Nuriberof Staricard Test Result | Conclusion | Remark
ltems
I Ll O b Bep i A AL DTS UG ANb
e - g HETAIED ST/SG/AC 10401 Rev, 6 Amend. 1 380 | T 32
| E_{[Eﬁm it,]lbtl}l O/L 1 Rev, 6 Amend \)“,”\gi 1 i ‘/\{ﬁ
s e See Appendix [RE
Altitude UN Manual of Tests and Criteria B -AREE Passed
simulation ST/SGAAC 1011 /Rev. 6 Amend. 1 Seetion =
38.3 Test T.1
W5 £ 1 T a i DR A T BT
, R (ﬂu]sljn ST/SG/AC. 10711 /Rev. 6 Amend. | 38,3 | WEH % 2 o
2 BT 2 See Appendix 2 i v
Thermal test U\ Manual of Tests and Criteria R ARREIR Pa';‘:tl’d
ST/SG/ZAC, 10/1 1 /Rev. 65 Awend. 1 Seetion o
284 Test T.2
WA DT €T Fabs Sz A1 A AL
5 R f[ﬂL ;’ 'I!l‘}f'g ST/SG/AC. I0/L1/Rev. 6 Amend. 1 383 | WL 22 3 i
‘ i ; el See Appendix 3 SXi
Vibration UN Manual of Tests and Criteria LAY P{'l':;(:r]
STASGAAC L0/ 1 /Rev. 6 Amend. | Section s
RS Test 1.3
Wi CET Rl Seiicinny it S Ak
H]T—-'-—T {fH}S\ ST/SG/AC. 10/11/Rev. 6 Amend. 1 383 | WLEHFE 4 .
4 Shock A ) . See Appendix 4 s
oc UN Manual ol Tests and Criteria Passed
ST/SG/AMC 10/11/Rev. 6 Amend. 1 Seclion ‘
38,3 Tesu 1.4
WG I 3 T a B Teaa ity i 15 was Ay
bR HETIEY ST/SG/AC, 101/ Rev. 6 Amend. | 383 | QLI 5
] DU 5 See Anpendix 5 B
External short UN Manual of Tests and Criteria o SRPERCLE B P"l‘l-‘,ﬁf‘rl
circuit ST/SGZAC, O/ 11 /Rev. 6 Amend. | Section oo
A3 Test T.a
IEZTH O] MGl Dbt sl i 4 s Hifr
HETEY ST/SGZAC. 10/ 11 /Rev. 6 Amend. | 285 | WLEHE 6
%ﬁﬂg fl-.,.. WhH 2 6 .
6 Ul 6 See Appendix 6 T {
Crush LN Manual of Tests and Criteria £ RpRnsis 8 P';Ik'(;er] !
ST/SG/AC. 10/11/Rev. 6 Amend. 1T Scetion e
38,3 Test 1.6
0T 4 T TR TR Ml TS s
U i:) HEF D ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 [ B¢ 7
7 e See Appendix 7 &k /
Overcharge UN Manual of Tests and Criceria R HpEER P'-Il_lc;il;-‘d ’
ST/SGANC 1011/ Rev, v Amend. | Seetion o
38,0 Test T.7
WEATE O 1 Rk S E Ay di i 5 ol
8 BRI {L{;;I_ll 8 STASG/AC. T0/11/Rev. 6 Amend. | 384 | WL ¢ 8 o
: b Te Sec Appendix 8 i
Forced discharge |ix yanual of Tests and Criteria PRRACLS P':S'-‘.e(l /
ST/SG/AC. 10/11/Rev. 6 Amend. | Section N
383 Test T.8
o FR3E A4t SRETRE :20°C - 23°C  IREGHRE /%
; Ambient temperature:20°C-23C;Ambient humidity:/%
Test Environment
Condition
L )
Test Item
2 AT L
7] R / =
loid =
Subcontracted Test sagpy | AR / HR 45 /
Condition Subcontracted | Name Post Code
Laboratory Mo hk / W, y
Address Tel
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= 1 BT E LA | G
No. Name of Test Items | Altitude simulation
e oA JRIEH] Before R /G After B | B AR | H
Y5 Sample Status mE Frekd /s RE 34 &, E | Mass Loss | Residual %
Sample Mass ocv Mass ocy OCvV  |Other
No. /g A% le A% 1% % Event
001 | gAML L 613316 | 432 | 613238 | 4.31 0. 01 99.77 | ©
002 | ecEbA ol eni034 | Az | 610952 | 431 0. 01 99.77 | ©
003 | o CEERE | 613008 | 431 | 613016 | 4.30 0.01 | 99.77 | o
004 | gelcERIM | 6lases | 432 | 613783 | 4.31 0.01 99.77 | ©
005 | eieEdRt | 61,5196 | 4.30 | 615118 | 4.29 0. 01 99.77 | ©
006 | jocwemeil | 616200 | 432 | 616120 | 4.3 0.01 99.77 | ©
007 | piieEbsiM oo 614337 | 432 | 6L4267 | 4.31 0. 01 99.77 | ©
008 | i l0mERL | el3219 | 432 | 613173 | 4.30 0.00 | 99.54 | ©
009 | jacemERL ) 615229 [ 431 | 615149 | 4.30 0.01 99.77 | ©
010 | yparomtib | 66211 [ 432 | 6L6138 | 4.3 0.01 99.77 | ©

e 2|This space intentionally
A P A
J‘ F "r lelt hlank

&ii. Ll V-RA DR R-2EL F-Atk O-KMik. LRA. LMK, RRA LAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . S CLET IR
No. Name of Test [tems Thetrmal test
Sl pALSE Sl 1A A
5 5 3 Befor 2 A g e ler
#_% *fwﬁr;{k?{é XK IEAT Before RITSE After )ﬁ’i—éﬁ‘ﬁ %’]/%“@Ji j\'_/[{h,
Y5 Sample Status RE | LA RE 4w, /B | Mass Loss| Residual M5
Sample Mass ocv Mass ocv OCV  |Other
No. Ig iV /g N % %o Event
001 | oOCEstt ol gra23g [ 481 | 613210 | 4.2 0.00 | 98.38 | o
002 | oiCEERE L eno9s2 | 431 | 610918 | 4.2 0. 01 93.14 | o
003 | o GERT 1613006 | 4.30 | 613002 | .23 0.00 | 98.37 | o
004 | jyinmERl | 61,3783 4,31 61.3766 | 4.23 0. 00 98. 11 | o
005 | o OCEREL ol eL5s | 429 | 615082 | 22 0. 01 98.37 | o
W6 | ol ll L Hienien |1 451 . "Blems | 428 0. 01 98.14 | ©
007 | jOCEREL | 61,4267 | 431 | 6La241 | 4.23 0.00 | 98.14 | o
008 | oCEERL g13173 | 430 | 613148 | 4.23 0.00 | 98.27 | o
009 | ,CCmERL 1615149 | 430 | 615123 [ 423 0.00 | 98.37 | o
010 | ZGEERL 1616138 | 431 | 61.6124 [ 4.23 0.00 | 9814 | o
;J «F,,;). lr_ This space intentionally

lel't hlank

Lok LR VoRA DR R-AREL F-ALK O-RiRh. RRA. RMK. LHE. LARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=2
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20CYC Fully charged

5/11
F5 3 S ELET S
No. Name of Test ltems | Vibration
Jﬁ-n% #f-w‘?:rflk.’l& h‘h«lﬁ‘ﬁq Before RKIEJE After e RE %}fﬂ],/-j—\%]}_ A,
Y5 Sample Status RE FroE| BE JF#4W, /E | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv OCV | Other
No. /g A% /g IV /%% % Event
001 | jeroBsml o |61.3210| 4.24 | 61.3167 | 4.23 0. 01 99. 76 0
002 | | lGuEERl 1610918 | 4.23 | 610863 | 4.22 0. 01 99. 76 0
003 | |yllemERL 161.3002| 423 | 612047 [ A.22 0. 01 99.76 | ©
004 | eleEbmL o lelazee | 423 | 613719 | 4.22 0. 01 99, 76 0
005 | | qolmERL 1615082 | 422 | 61.5033 | 4.2 0.0 | 99.76 | o
006 | paomRl 1616093 | 4.23 | 616042 | 4.2 0.01 | 9.76 | o
007 | oAt o | 6L4241| 423 | elL4179 | 422 0. 01 99. 76 0
008 | o aUERRL 1613148 423 | 613094 [ 4.22 0. 01 9. 76 0
009 | pemERl l6L5123 [ 423 | 615065 | 4.22 0.01 99. 76 0
010 R s 61.6124 | 4.23 | 61,6074 | 4.22 0.01 | 99.76 | o

e

This space intentionally
lel't hlank

Fix: Lk V-RA D-MRR R R F-RK 0-R#HR. RRA. AR, LHE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 Mgl R B 4 AR ki
No. t Name of Test Items Shock
Mo ey 1&;.1"?}"]_ Before ‘z’&.%\)é After Rk ?ﬁ'l’f—f&‘%fi 4
e Saiple St e | AdE| BE Jf‘ﬁ%tﬁ,ﬂ: Mass Loss | Residual | %
Sample Mass ocy Mass ocv | ocvV L?ther
No. /g Y /g A% 1% /% Event
001 | ool ol en3ie7| 423 | 6L3177 | 422 0. 00 99.76 | o
002 | oemdRt ol erose3| 422 | 6losT3 | 422 0.00 | 100.00 | o
003 | oeiiemERL | eo0a7 | 422 | 612048 | 4.22 0.00 | 100.00 | o
004 | ierERL | enamo| 422 |en3728 | 4.22 0.00 | 100.00 | o
005 | loEstk ool ensoss| 421 | 6L3041 | 421 0.00 | 100.00 | o
006 | gL | 616042 | 422 | 616051 | 422 0.00 | 100.00 | o
007 | peaiiemRL ol eLare| 422 | 6l4191 | 422 0.00 | 100.00 | o
008 | poimERmL | 613094 422 |61.3102 | 4.22 0.00 | 100.00 | o
000 | pemsmL 1615065 | 422 | 61.5079 | 4.22 0.00 | 100.00 | o
010 | et 616074 | 422 | 616087 | 4.22 0.00 | 100.00 | o

DL R4

Mhis space intentionally

lert hlank

Hik: Ll V-RA DR R-ARL P-ARK 0-AMEH. LA, AR, RS, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 R B 4 AR A %
No. Name of Test Ttetrs External short circuit
¥ v B 3 e
Hads HBR A ol SAIE
Max. External Temperature o
Sample No. Sample Status o Other Event
1CYCHE A A He i
001 1CYC Fully charged 26. 1 0
10YCsE 4 Al £
002 1CYC Fully charged o7, 2 0
. 1CYCHE A L e
003 1CYC Fully charged 76. 8 0
LCYCHE 4y At ———
004 1CYC Pully charged 97.6 0
1CYCEA 7 -
005 1CYC Fully charged ). 8 o
. 2HCYCHEA A HY = -
006 95CYC Fully charged 0.7 0
25CYCTE 47 ML i
007 95CYC Fully charged ho. 7 0
25CYCHEA: AL HL iy
008 25CYC Fully charged 7.1 0
25CYCou A Al E
009 25CYC Fully charged p7.5 0
25CYCHES: il e
010 CIC A Al 57.3 0

25CYC Fully charged

LRI

This space intentionally left

blank

FoE: DR R-aLE F-A2 R O-AMk. RALK. A
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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g 6 WmAA LMk | I
No. Name of Test Items Crush
Hubh5 Bk A e R R 5B A .

Sample No.

Sample Status

Max. External Temperature

Other Event

/C
fal 1(‘\’15 \5(055 ”dffql‘ ty 15.8 0
012 ICHC 50% Ceparits 19.8 0
a1 1(\1(05030(2?.71 ty 19.8 G
014 1(‘\'1(?2(}? (::;:% Ly 19.8 Q
015 LCIC 50% Cappeity 19.9 0
ROV 00T
016 25(3\22(: ‘S.%(t')f‘.? (‘.:;ﬁ;u‘:} Ly 19.9 0
017 25046 50K Coptily 19.9 0
019 W il 19.8 0
020 25CYC 50%7F Rt 19.8 0

26CYC BO% Capacity

LR =1

This space intentionally left

blank

g DRAR P K O-AfBiR. LATK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

BN LN
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A5 7 AR B A AR Ul

No. Name of Test ltems | gyercharge
b5 R & AR E
Sample No. Sample Status Other Event

021 ICYéngﬁifihjﬁ;%ged 0

022 ICYéCEﬁ??;thrﬁged Q

023 1040 Pty charged .

024 1CYéC§£T%§EiE:jged 0

02 J5CTC Pty harged ¢

026 250YC Pl aharger 0

027 250 Pl et g

078 25CYCog R AL 0

25CYC Fully charged

5 A This space intentionally lelt blank
Elj:jﬁ[ﬁ 1 entionallty le 2l

FiE: DR F-AR K O-RMpiR. RALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Ol Ay .
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A% . BWTE L4 | sl
No. Name of Test Items Forced discharge
#’fﬂ%gﬁl% #f‘ﬂt{?'lk:{e} _}]‘\;4&;}1%\
Sample No. Sample Status Othis Event
029 1CYC ]ljil}’l[‘l‘f\‘:ifzaf:i'llliirgn-ri 0
030 1CYC 115 LlYltlj\L ?;ijf-:’lliu'gvd 0
031 1CYC ]Ffuxlfl}\: .rlrijglel[in‘gﬂl 0
032 1CYC ]F(li‘llClJ\h Eﬁ-ﬁu-ged 0
e St
033 10YC I;;IYI(-I;'L. l;l'iz{(:'lgargz?(l 0
034 10YC llru\]{l)\:jill\]hf:l?nud 0
035 10YC ll(::{ILl}\L Tiriiltlliu-gm 0
036 1CYC lF(i?rI(IJ? fﬁi&:ﬁu‘gcd 0
037 1eYe ll"(;\l[ljvE }\ﬁfu ged 0
038 1CYC 1[(;\{11\1 :fiz%{r‘,ll[lu'gecl 0
039 25()\’(;2 '?: ?I(‘I}\L T_Ti}ﬁtﬁu'getl 0
e
040 25{"»’(‘_&;{“&1(1;%‘ g iz%:lltrgecf 0
041 ZSC\{ZSFFJ]}[I? Ti}fcfllil rged 0
042 25(‘1[?&?1(1}‘\!4/(?1\32([?11;{“1 0
043 25CY(,'2 HFLJ i(;i?flz]?clfl{lsij'gcrl 0
044 25[,'\’("2‘:;5;1?1%?li‘iji;%‘:irgﬁd 0
045 2 ELY(‘ZZ(;IY](E;rC /(’l%iﬁs%:lhuargecl 0
046 ZSCYCZE])??].L])\L‘ Tiiilllijl‘geti 0
047 25CY(??§:{1ﬁzajﬁlgzrhu;nged 0
048 25C‘|’L:25FL31CI:§F ?ifg'lllllarged 0

G DRI P—ALk 0-RMIK. FAk.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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8 9 WIS 15 1

ﬂ%/rwodei H765965pP~ A\
/£ 4 R/ Rated capacity: 4600miA =
FriRe [/ Nominal voltage: 3.8V MHE4T0g
¥t 8 BRI [E/ Charge limiting voltage: 4.35V

- Red(+) Black(-) 1ICP8/59/65 pr
#THRE/Standard: GB 31241-2014 rﬁ'f""—.!{?ﬁ
o
pshd
210400703

101900508

Hli&w@/Manufacturer: RUELFEEE ( BN ) BIRAE
PHENIX NEW ENERGY (HUIZHOU)CO. LTD.
3% B 81/ Manufacturing date : 2021.04.02

ERCaution: BILIFM  BE  FESA XD HHI=E K, ﬁ%ﬁ%ﬁ. .
R TEREHEP , BB KERER . T
Disassembly, impact, extrusion or throwing into fire are prahihated if
severe selling occurs do not continue to use. Do not put t"tm'high e
temperature environment. It is forbidden to use batteries after

st £ ok




